

SGS U.S. Testing Company Inc.

Report No:

96-0013-01

Date:

2.14.96

TEST RESULTS

| | Initial | Max. | Change | | Maximum Change Allowed | Pass/Fail |
|---------------------------------------|----------------|-------------|---------------|-----|---------------------------------------|------------------|
| Ceiling Temperature, F. | 73.9 | 137 | 63.1 | vs. | 200 | PASS |
| 4-ft. Temperature | 74 | 85.8 | 11.8 | vs. | 50 | PASS |
| Weight, lbf: | 57 | 57 | 0 | vs. | 3 | PASS |
| CO Concentration, ppm | 0 | 7 | 4 | vs. | 1000 | PASS |
| Smoke Opacity% | 0 | 1 | 1 | vs. | 75 | PASS |
| Total Heat Release MJ (10 min.) | 0 | 1 | 1 | vs. | 25 | PASS |